
Selection of our books indexed in the Book Citation Index 

in Web of Science™ Core Collection (BKCI)

Interested in publishing with us? 
Contact book.department@intechopen.com

Numbers displayed above are based on latest data collected. 

For more information visit www.intechopen.com

Open access books available

Countries delivered to Contributors from top 500 universities

International  authors and editors

Our authors are among the

most cited scientists

Downloads

We are IntechOpen,
the world’s leading publisher of

Open Access books
Built by scientists, for scientists

12.2%

186,000 200M

TOP 1%154

6,900



Chapter 8

Sustainable Post Treatment
Options of Anaerobic Effluent

Abid Ali Khan, Rubia Zahid Gaur,
[...]
The CW system for wastewater treatment is accepted as a technically and economically feasible
alternative for small communities (Okurut et al., 1999). The systems used solid medium (sand,
soil or gravel) to develop a natural processes under suitable environmental conditions that
lead to the treatment of wastewaters. The plants are densely spaced and, together with the
shallow water, provide habitats for animal, bird and insect communities. Vegetation in a
wetland provides a substrate (roots, stems, and leaves) upon which microorganisms can grow
as they break down organic materials. The most important functions of the plants are: (a)
utilization of the nutrients and other constituents; (b) oxygen transfer to the solid medium; (c)
support medium for bio-films on the roots and rhizomes (Sousa et al., 2001).

Sousa et al. (2001) investigated the demonstration scale wetland system for the treatment of
effluent of UASB reactor for the removal of residual organic matter, suspended solids,
nutrients (nitrogen and phosphorus) and fecal coliforms. The 1500 liter UASB reactor was
operated at varied HRT (3h and 6h) while the effluent of the UASB reactor was treated in four
units of CW, each 10 m long and 1.0 m wide, with coarse sand and operated in parallel under
different hydraulic and organic loads. Macrophytes (Juncus sp) were planted in three CWs,
whereas one CW was operated as a control unit without plants. The results revealed that the
effluent COD from the four CW units had substantially constant concentration values,

Sustainable Post Treatment Options of Anaerobic Effluent
http://dx.doi.org/10.5772/56097

197



indicating that there was no influence of varied hydraulic load applied and presence of plant
in CWs on its removal efficiency.

The phosphorous removal was very efficient during entire period of study. The phosphorous
removal was mainly due to the utilization by plants and microorganisms as well as adsorption
and precipitation. In the CW without plants, the removal was due to precipitation and
adsorption as well as assimilation by the bio-film developed on sand grains. The results
indicated that there was no adverse affect of varying hydraulic load or retention time on
phosphorous removal efficiency.

The nitrogen removal in the four CW units was satisfactory under variable operation condi‐
tions. The total nitrogen removal efficiency varied from 59% to 87% in wetlands containing
microphytes. The two basic factors for the removal of nitrogen in wetlands containing
microphytes were observed to be assimilation by plants and microorganisms present in
wetlands and; probably nitrification due to transport of oxygen from atmosphere by plants.
The results indicated that the presence of microphytes enhance the nitrogen removal efficiency
significantly. The highest removal efficiency occurred in the unit with lowest hydraulic load
corresponding to HRT of 10 d. The removal efficiency of fecal coliforms was observed to be
very high in wetlands with microphytes. The increase in hydraulic load reduced the removal
efficiency.

3.1.4. Duckweed Pond (DP)

The aquatic macrophyte based treatment systems such as DP can be used to recover the
nutrient and transformed them into easily harvested protein-rich by-products. The UASB
effluents are highly rich in nutrient which should not be removed but, recovered. DP are
covered by floating mat of macrophytes, which prevents light penetration into the pond
resulting in shading. The high growth rates of the macrophyte permits regular harvesting of
the biomass and hence nutrients are removed from the system. The produced biomass has
economic value, because it can be applied as fodder for poultry and fish.

El-Shafai et al. (2007) evaluated the performance of a combined UASB and DP system (3 ponds
in series). The UASB reactor had a volume of 40 liter and run at 6 h HRT while each pond had
1 m2 surface area and 0.48 m deapth. The HRT in each pond was 5 d providing total HRT of
15 d in all ponds. The DP were inoculated with L. gibba, obtained from a local drain, containing
600 g fresh duckweed per m2. The system removed 93% COD, 96% BOD and 91% TSS during
warm season. Residual values of ammonia, total nitrogen and total phosphorus were 0.41 mg
N/L, 4.4 mg N/L and 1.1 mg P/L, with removal efficiencies of 98%, 85% and 78%, respectively.
The system achieved 99.998% FC removal during the warm season with final effluent con‐
taining 4 ×103 cfu/100 mL. During the winters, the system efficiently removal for COD, BOD
and TSS was the same, but not nutrients and fecal coliforms. The coliform count in the effluent
was 4.7 × 105 cfu/100 mL. The authors reported that the FC removal in DP was affected by the
decline in temperature, nutrient availabilities and duckweed harvesting rate.

Biodegradation - Engineering and Technology198



3.2. High rate physical chemical methods

3.2.1. Chemically Enhanced Primary Treatment (CEPT) & zeolite column (UASB post treatment)

Aiyuk et al. (2004) proposed an integrated Coagulation and Flocculation- UASB- Zeolite
column concept for the low-cost treatment of domestic wastewater. In this integrated treatment
system, domestic wastewater is initially treated with CEPT using FeCl3 as a coagulant and
polymer to remove suspended material and phosphorus, followed by UASB treatment to
remove soluble organics. The effluent of UASB reactor was treated by regenerable zeolites to
remove total ammonia nitrogen. The CEPT pre-treatment on average removed 73% COD, 85%
SS and 80% PO4

3-. The coagulation/flocculation step of this integrated system produced a
concentrated sludge (8.4% solids), which can be stabilized in a conventional anaerobic sludge
digester and used as fertilizer for agricultural purposes. After coagulation/ flocculation step,
UASB reactor consequently received an wastewater with low total COD, approximately 140
mg/L and it was operated with volumetric loading rate of 0.4 g COD/L.day (HRT of 10 h) and
0.7 g COD/L.day (HRT of 5h). For these conditions, the system removed about 55% COD, thus
producing an effluent with a low COD of approximately 50 mg/L (53±28 mg/L). The zeolite
removed almost 100% NH4

+. The integrated coagulation / flocculation–UASB-Zeolite system
effectively decreased the TSS and COD upto 88% and more than 90%, respectively. The
nitrogen and phosphorus were decreased by 99% and 94%, respectively. The column of zeolite
proved most beneficial due to very high removal efficiency of ammonia and the oxidation of
residual organic matter. Pathogenic indicators (FC) levels were reduced from 107 cfu/L to 105

cfu/L, indicating a removal of 99%. The final effluent from the system can be used for crop
irrigation or be discharged in surface waters.

Percolation of the UASB effluent through the zeolite ion exchange column resulted in an
improved effluent quality (average final effluent total COD of 45±6 mg/L). Still it is possible
that the overall integrated system effluent characteristics do not meet desired standards. But,
the system operates at low costs, making it suitable for developing countries and rural areas.
The final effluent can be used at least for crop irrigation. The recycling/ reuse or disposal of
the side streams generated should be explored further and evaluated in future research,
together with the energy recovering potential of the CEPT sludge.

3.2.2. Dissolved Air Flotation (DAF)

Based  on  the  results  observed  from  the  use  of  physico-chemical  processes  for  sewage
treatment DAF stood up to be an attractive alternative for the post treatment of UASB effluent.
DAF system clarifies wastewater by removing floating suspended matter such as oil, fats or
solids. The removal is achieved by dissolving air in wastewater under pressure and then
releasing the air at  atmospheric pressure in a flotation tank. The released air forms tiny
bubbles which adhere to the suspended matter causing the suspended matter to float to the
surface of the wastewater and form a froth layer where it may then be removed by a skimming
device. The feed water to the DAF float tank is often (but not always) dosed with a coagu‐
lant (such as ferric chloride or aluminum sulfate) to flocculate the suspended matter. Penetra
et. al. (1999) studied a lab scale DAF with previously coagulated effluent from a pilot scale

Sustainable Post Treatment Options of Anaerobic Effluent
http://dx.doi.org/10.5772/56097

199



UASB reactor. Ferric chloride (FeCl3) was used as coagulant and dosages ranged from 30 to
110 mg/L with pH in the range of 5.3 to 6.1, varified with addition of lime. Best results were
achieved at a FeCl3 dose of 65 mg/L. The DAF system was found efficient to reduce COD up
to 91%, total phosphate up to 96% TSS up to 94%, turbidity up to 97% and sulfides more
than 96%. The combined UASB-DAF system was observed to reduce 98% COD, 98% TP,
98.4% TSS and 94% Turbidity.

3.2.3. Two Stage Flotation and UV disinfection (TSF-UV)

The FeCl3 coagulant and cationic polymer used in DAF systems presents a faily good removal
efficiency of the UASB effluent, but these processes resulted in a significant volume of sludge.
Tessele et al. (2005) investigted a pilot scale UASB (50m3/d flow) reactor followed by conven‐
tional two stage flotation and UV disinfection system for nutrient recovery. The proposed two
stage flotation unit brings the advantage of separating the biomass and sludge that contain the
phosphate and hydoxide. The suspended solids were removed by first stage flotation-
flocculation (FF) process referred as F1 followed by second stage DAF referred as F2. Phosphate
ions were removed by precipitation and coagulation. The removal mechanism in FF was the
formation of small bubble and entrapped in flocs and these flocs floats over the water surface.
In second flotation stage, both flocs and fine solids were aimed to removed. The concentration
of Fe+3 and flocculant varied from 0 to 25 mg/L and 0 to 15 mg/L, respectively. The air flow in
FF process was 3.0 L/minutes while DAF air flow rate 0.9 to 1.2 L/minute. The hydraulic loading
rate was kept around 49 m/h at an HRT of 2 minutes in DAF, which is higher than in conven‐
tional DAF (6-10 m/h). After F2, the effluent was disinfected with low pressure UV lamp
operated at a theoretical value of 25 mJ/cm2. The results present that the combined UASB-TSF-
UV process is more efficient than UASB-PP system. The final effluent contained low COD,
phosphate ion concentration, turbidity and air/ water surface tension is as high as that of tap
water while the ammonia removal was insignificant.

3.2.4. Coagulation-flocculation

Feasibility of coagulation and flocculation as a post treatment process for the effluent of UASB
reactor treating domestic sewage were studied by Jaya Prakash et al. (2007). Commonly used
coagulants (alum, polyaluminium chloride (PAC), ferric chloride, and ferric sulphate) were
used in a series of jar tests to determine the optimum coagulant dose. The optimum chemical
dosage was 20 mg/L (as Al) for alum, 24 mg/L (as Al) for PAC, 39.6 mg/L (as Fe) for FeCl3 and
17.6 mg/L (as Fe) for FeSO4. All the tested coagulants were found to be effective in reducing
the effluent BOD and SS to less than 20 mg/L and 50 mg/L, respectively. However, coagulation–
flocculation alone was not found sufficient to reduce the FC concentration to a permissible
limit (1000 MPN/100 mL) for unrestricted irrigation. The final concentration of fecal coliform
of UASB reactor effluent was 2300 MPN/100 mL using alum and PAC optimum doses.
Moreover, the investigators suggested that disinfection by a chlorine dose of 1-2 mg/L with
contact time of 30 minutes could reduce the FC concentration to below 1000MPN/100 mL after
treating UASB effluent by coagulation-flocculation process. Further, higher doses of chlorine
i.e. 3 mg/L removed all the FC from the sample after coagulation together with the above

Biodegradation - Engineering and Technology200



mentioned optimum alum and PAC doses. However, 4 mg/L of chlorine dose was needed after
coagulation with iron coagulants to remove all the FC.

3.3. Micro-aerobic methods (Including removal/ or recovery of dissolved gases)

The UASB effluent contains reduced organic and inorganic species and dissolved methane gas
which can be removed by micro-aeration. Micro-aeration implies aeration of treated effluent
for about 30 min. The role of micro-aeration is to strip off and to oxidize the reduced species
such as sulfides, ferrous ions etc. which exert immediate oxygen demand and remaining easily
biodegradable organic pollutants and to remove the dissolved methane gas. Generally, these
systems have very short HRT and the amount of excess sludge generated is negligible. The
simple physical micro-aeration can be sufficiently remove or strip off the dissolved sulfides or
methane from the UASB effluent. However the removal of suspended solids is insignificant
from this process.

3.3.1. Down-flow Hanging Sponge (DHS)

DHS reactor was developed by Harada and his research group at Nagaoka University of
Technology, Japan, for the aerobic post-treatment of the UASB effluent. In DHS, sponge cubes
diagonally linked through nylon string have been used to provide a large surface area to
accommodate microbial growth under non-submerged conditions. The wastewater trickled
through the sponge cubes supplies nutrients to resident microorganisms. Oxygen is supplied
through natural draught of air in the downstream without equipment. The system provides
for dissolved methane gas to be recovered. Matsuura et al. (2010) investigated a two stage DHS
system for the post treatment of UASB effluent in Nagaoka, Japan. Most of the dissolved
methane (99%) was recovered by the two stage system, whereas about 76.8% of influent
dissolved methane was recovered by the first stage operated at 2h HRT. The second DHS
reactor was mainly used for oxidation of the residual methane and polishing of the remaining
organic carbons. The removal of COD and BOD in the first stage was insignificant as there was
no air supply; however, high removals were expected in the second stage due to sufficient
supply of air, which is quickly oxidize the residual dissolve methane in the upper reactor
portion before being emitted to the atmosphere as off-gas.

Agrawal et al. (1997) evaluated for the first time the performance of combined UASB reactor
and DHS cube process. With post-denitrification and an external carbon source, 84% in average
N (NO3 + NO2) was removed with an HRT of less than 1 hour, for temperature range of 13 to
30 0C. The effluent contained a negligible amount of SS and total COD was only in the range
of 10 to 25 mg/L. The DHS reactor was capable of stabilizing total nitrogen through nitrification,
which ranged from 73-78%. In another study Machdar et al. (2000a & b) observed that the
combined UASB+DHS system successfully achieved 96–98% of BOD removal, 91–98% of COD
removal, and 93–96% of TSS removal, at an overall HRT of 8 h (6 h for UASB and 2 h for DHS
unit). The complete system neither requires external aeration input nor withdrawal of excess
sludge. The final BOD effluent concentration was 6- 9 mg/L. Similarly, FC removal was 3.5 log
with a final count of 103 to 104 MPN/100mL in the effluent. Nitrification and denitrification in
DHS accounted for 72% removal of total nitrogen (effluent concentration of 11 mg N/L) and

Sustainable Post Treatment Options of Anaerobic Effluent
http://dx.doi.org/10.5772/56097

201



60% removal of ammonium nitrogen (effluent NH4-N of 9 mg N/L) over the total operational
period.

3.3.2. Trickling Filter (TF)

The TF consists of a fixed bed of rocks, gravel, slag, polyurethane, foam, sphagnum peat moss,
or plastic media over which sewage or other wastewater flows downward promoted a layer
or film of microbial slime to grow. Aerobic conditions are maintained by splashing, diffusion,
and either by forced air flowing through the bed or natural convection of air if the filter medium
is porous. The process mechanism involves sorption of organic pollutants by the layer of